
CHALMERS 

CH.-\L\IERS U\IVERSITY OFTECH\OLOGY 

ikpanlllcnt of Sanitary Engineering 

s--+ 1296 GOTEBORG 

Sweden 

Telephone Nat 031 772 1000 

Int +4631 772 1000 

Keywords wastewater 

activated 

dissolved oxygen concentration 

floc size distribution 

filamentous micn)orgalnisms 

1 :3 
ISSN 1401·1859 





................................................................................................................................. 1 

•..................................•.••...........••.••...••.......•..........•...................••••.•...•..•.•...•••.••••..... 111 

............................................................................................................................... V 
[...]
measurement. meant that could diffuse through the surface wastewater 
and air. This was not into consideration and main aim the measurements was to 
compare reactor A and the same time as measurements took place, a saInple of 
the was taken and for 

flocs were daily in a 
equipped with an Inicrometer for estimation. 

Only flocs with a longest dimension of about 50 were considered. samples were 
directly investigated and carefully treated to avoid damaging floc structure. 
morphology of the flocs was judged by means of a standard classification scheme in which 
characteristics such as floc form, compactness, amount of dispersed bacteria, 
amount of bacteria, aInount of bacteria, amount of protozoa, amount of 
rotifers and nematodes were classified on a scale from 1 Photos were regularly taken of the 
activated sludge flocs for documentation. Further, special characteristics of the sludge such as 
dominating type of protozoa etc. were recorded. a more detailed description of 
the classification scheme can found. 

The main ailn of this project was not to study filamentous bacteria, but when they occurred it 
was of interest to know which types were dominating. Identification of filamentous bacteria is 
very difficult and the risk of misjudgements is high. Conventional staining techniques were 
used to able to identify the donlinating of filaInents in the activated sludge 
(performed a times when there were aInounts of filamentous bacteria present). 

staining methods used were GraIn, and Poly-~-hydroxibutyrat (Eikelboom and 
van Buijsen, 1981). The staining techniques are In 

~;;.;;:;.....;;;.;;;,~,..;;.;.;;;.;:;;.;;;;;;=;;...;;;.;;,;;.:;..;;.=..:.. The floc were with two types of laser beam 
diffraction apparatuses: flocs in the supernatant after settling (I -1 00 11m) were measured with 
a One instrmnent and the flocs in the activated sludge suspension 

(1 1.6-11 11m) were measured with a instrument. samples for the One 
instrument were always taken 10 cnl below the water of the 1 litre cylinder and 
analysed directly after that they were harvested and the samples for the Malvern instrument 
were analysed within 30-60 minutes from harvesting (had to transported to another 
laboratory) . 

The One instrument uses a light blocking system: as the liquid sample with particles pass 
a sensor, they are illuminated with an intense laser bemn. The particles block light and the 

18 



amount of light blocked is proportional to the of the particle. Larger particles block more 
light than smaller ones. A solid-state photo diode detects the momentary decrease in light and 
creates a corresponding electrical pulse that is proportional to the particle size. The pulses are 
then counted and categorized by in a separate particle counting instrument and the data is 
given as ji'equency by number. This instrument measure dark particles better than light ones. 
Thus, there is a risk that the outer surface of the activated sludge flocs will not be detected. It 
is, however, difficult to check if this is happening. The Met One instrument could measure a 
Inaximum of 16,000 particles per ml, which made it necessary to dilute the samples with 
distilled water before measurement (20-100 times). This will change the ion strength of the 
liquor. This could have been avoided by diluting the samples with filtrated wastewater. It was, 
however, difficult to a particle water filtrating wastewater. 

The Malvern instrument is a light scattering instrmnent. As the laser beam falls on a particle, 
the light will be spread and rise to a diffraction pattern. This phen01nenon is called 
Fraunhofer diffraction. Depending on the size of the particle, the diffraction pattern has 
different appearances. If different particles are illuminated simultaneously, the diffraction 
pattern from the different particles will be summarized and a new pattern will be formed. This 
diffraction pattern will be caught by a light detector consisting of a number of light sensitive 
rings. From the detector, a description of the diffraction pattcrn will be sent to the c01nputer 
for treatment. The computer makes an assumption of the particle distribution. Thereafter the 
computer decides how its diffraction pattern should look like and c01npare this result with the 
one obtained with the detector. If the both patterns correspond with each other the assumed 
pattern is correct. Otherwise, the programme makes a new assumption until the best 
agreement is obtained. With the assumption that the particles are round, the jrequency by 
volume is calculated by the computer. By changing lens, different size intervals can be 
measured: the smallest lens has a focal diameter of 63 mm and it can measure particles 
between 1 1 02 ~m and the largest lens has a focal diameter of 600 mm and it can measure 
particles between 11.6-] 1 ~m. In this study, the 600 mm lens was found to be the most 
appropriate one. 

The batch tests were perfonned in two 19 litre vessels operated in parallel or in a jar tester in 
which 6 to 7 one litre beakers could be operated in parallel. The experiments were performed 
in room temperature and they were initiated directly after that the sludge was harvested. 

Short term effects of DO concentration were studied in batch tests. Return activated sludge 
and pre-settled wastewater were mixed in vessels (19 1) of a ratio of about 1 :3.75 (4 litre 
return sludge plus 15 litre pre-settled wastewater). The Inixing speed was kept low to avoid 
high shear forces (148 rpm). The suspension was oxygenated with pure oxygen gas or with 
compressed air to produce different DO concentrations. Pure oxygen gas was used to be able 
to reach high DO concentrations without creating high turbulence due to high gas flows. 

19 



Samples of the suspension were removed during the experiment to settle in 1 litre graduated 
cylinders for 20-60 minutes. The experilnental length was 2-3 hours which is comparable to 
the typical hydraulic retention time in an aeration tank. Two vessels were run in parallel to be 
able to compare the effect of different DO concentration at otherwise identical conditions. 

The turbidity of the supernatant was measured with a Hach turbidimeter. The was 
monitored throughout the tests. and suspended solids concentrations in the supernatant 
were measured in some of the tests. The analyses are described in section 4.1.2. 

It was difficult to define the turbidity and for the adsorption of dissolved, 
colloidal and particulate material is very fast. The turbidity and the at was defined 
as: 

NTU p ·Vp 
turbiditvo = [NTU] 

- V.I. +Vp 

where 
NTUp 

CODp 
Vp 
Vs 

turbidity for pre-settled wastewater [NTU] 
COD for pre-settled wastewater [mg/I] 
volume of pre-settled wastewater [litre] 
volume of return sludge [litre] 

(1) 

(2) 

The loading of organic material onto the activated sludge (F/M) was defined as: 

F / M =----=- [mg/g] 

where 
Cx concentration of sludge in the vessel [gil] 

on 

(3) 

The adsorption studies were performed in 1 litre beakers with slow stirring (30 rpm; Kemira 
flocculators). Activated sludge was taken from: I) the end of the aeration tank of the Rya 
WWTP (1000 ml); II) return sludge from the Rya WWTP (300 ml) mixed with pre-settled 
wastewater (600 ml) and ill) from the pilot plant (500-900 ml). Colloidal material in the form 
of milk was added in different concentrations: 500; 1000; 1500; 2000; 2500; 3000; 3500 
Jll/litre. The stock solution was prepared by adding 100 g milk powder diluted to 1 litre with 
distilled water. Three different types of milk were used: fresh containing 1.5 and 3 % fat and 
powder milk. The adsorption tests were performed at different DO concentrations ( 0; S 1 
mg/I; > 5 mg/l) to study how this would affect the adsorption capacity. Several tests were run 
in parallel at different concentrations of colloidal material to be able to fit the data to 
adsorption isotherms. Samples for turbidity measurements were taken after different aeration 
periods (measured in the same way as in the previous experiment) to be able to calculate the 

20 



adsorption isotherms after different periods. The turbidity was measured after 60 minutes 
settling. 

To be able to get the turbidity for t 0, the mixture of return sludge and pre-settled 
wastewater was left to settle for 60 minutes. A part of the supernatant was removed and milk 
was added in the same proportions as to the test beakers. After the addition of milk, the 
turbidity was measured. 

on 

Activated sludge was poured into 1 litre beakers with slow stIrnng (30 rpm; Kemira 
flocculators). The pH was adjusted to pre-selected values in the range of 6-8 by adding 3 
He} and 3 NaOH, respectively. The suspension was stirred for a short period (ca 15 
minutes). The turbidity was measured after 20 and 60 minutes settling. 

To investigate the short term effects of DO concentration on the turbidity of the effluent, a few 
full scale tests were performed at the Rya WWTP in Goteborg, Sweden. 

The Rya WWTP is a conventional activated sludge plant receIvmg wastewater from 
approximately 550,000 inhabitants and 220,000 equivalents of industry. The sewer system 
transports, on the average, 3.8 m3/s wastewater to the treatment plant. The variation in inflow 
can, however, vary considerably: from about 2 m3/s at dry weather conditions up to 15 m3/s at 
extreme wet weather conditions (about 25% of the sewer system is combined). 

At the time of the experiments; the Rya WWTP was undergoing an expansion (introduction of 
nitrogen removal). Only a part of the future aeration volume was in operation and this led to a 
high organic loading of the plant (solids retention time (SRT) :::::2 days). 

The treatment steps include: bar screens for removal of coarse material; primary settling 
(hydraulic retention time::::: 1.5 h); simultaneous precipitation of phosphorus with iron sulphate 
(dosage of 109 Fe2+/m3); aeration (aeration volume: 17000 m3

; hydraulic retention time: 
hours); secondary settling (volume: 30000 m3

; hydraulic retention time: 3-4 hours). The 
aeration basin is supplied with oxygen by compressors (capacity: 14,000 Nm3/h at 12.0 m 
water head per compressor) and a pipe distribution system with rubber membrane diffusers 
placed on the basin bottom (depth: 10m). The secondary settlers are built in two stories. By 
the time of this experiment, the half of the future number of secondary settlers were in 
operation: 24 (12 lines with settlers in two stories). 

21 



aeration tank at the 
line at different points 
the aeration is illustrated v"" ....... ..-."'" of an oxygen profile is given in 

the first of the tank (about 1/5 total aeration volume), 
low or near zero. the concentration gradually 

increases as the mixed liquor passes through aeration tank. operators of the 
have reported in personal communication that they are convinced from their operation 

experience that exists a relationship effluent turbidity. 
they often the concentration at the aeration tank (7-9 at 

the end of the aeration tank). concentration is measured on-line, but the compressors 
are adjusted manually to obtain the levels. the concentration 
decreases during the night when the organic loading of the plant is highest. 

The purpose of this experiment was to see how the turbidity in the effluent is affected when 
the DO concentration in the aeration tanks changes for shorter periods (2-3 hours). The 
concentration was regulated by reducing the compressors or by manually reducing the 
pressure through the diffusers. This was, however, rather difficult since the aerators are 
connected to each other: if the air pressure in some diffusers is reduced, the pressure will 
increase in the other ones. Therefore, it was difficult to get exactly the desired 
concentrations in the different parts of the aeration tank. change in concentration was 
kept for hours after which it was returned to the initial value. turbidity was measured 
on-line by means of two different turbidimeters: I) Sigrist; MET-301,O. They were not 
calibrated in the same way so their absolute values of turbidity differed. The two turbidimeters 
are constructed differently and this might affect the result they this experiment, the 
change in turbidity was of interest and not the absolute values. measurement signals were 
sent to the process computer at the 

10m 

10m 

30 m 

10m 

inflow 

section I section II section III 

D D 

I 

".,.? ~ .... ,l ..... " ~ .~ .. r:: ... " .... . \' ... ' .. "~ ,~ .. r::., ........ , 
outflow 

pre:sel1ltatlOn of the aeration tank drawn to 
meters; the arrows rpII"I,rp';:Pll"ltr the flow direction of the water. 

22 

60 m 

G and I are on-line DO· 



Four different tests were made in which the concentrations at the beginning (DO-meter D) 
and at the end (DO-meter I) of the aeration tank were changed according to Table 4.3-1. 

Table 4.3-1 ~mnmarv 

Test DO cone. at the ~_,~ ....... . DO cone. at the end 
I 
II 

IV 

low « 1 mg/I) 
high (4-5 mg/I) 
low « 1 mg/I) 
low 1 

I: 
10 .~ 

WI 
~ r... 

WI 

8 I: 
(jJ 
CJ 
I: 
Q 6 CJ 

I: 
(jJ 

~ 
4 ~ 

~ 
Q 

"C 
2 (jJ ... 

Q 
Cfl 
Cfl 

0 Q 

4.3-2 

I 

0 

section I 

0 
N 

high (4 mg/I) 
low (1 1.5 mg/I) 
moderate (2-4 mg/I) 
low 1 

section II 

0 0 0 0 
"<:t \0 00 0 

Distance from inlet [m] 

of a DO concentration 

23 

section III 

0 0 0 
N "<:t \0 



Short tenll effects of concentration were studied in batch tests. The experimental length 
was a few hours which corresponds to the of an aeration tank. 

A series of batch tests were made to investigate how the turbidity in the supernatant after 
settling changes with concentration. Prior to mixing with pre-settled the 
return activated sludge was treated in three different ways: no treatment, pre-aeration or kept 
under anaerobic conditions for different periods of tilne to investigate how this would affect 
the removal of colloidal and particulate material from the wastewater. 

.;;;;;..;;.;~=;;;;.;;.;;,....;;...;;.;.;;.;;.;.,.;;.;;,....;;;..;.,;;;,~~ In the first tests, the return activated sludge was untreated before 
mixing with pre-settled wastewater. Two vessels were operated in parallel: one aerobic with a 
DO concentration of 8 mg/l (by means of oxygen gas) and one anaerobic. One litre samples 
were rellloved after 1, 2, and 3 hours and the initial settling velocity, and turbidity as well 
as suspended solids concentration after 60 minutes settling were measured. The turbidity 
decreased by about 30 % in the anaerobic vessel while it decreased by about 85 % in the 
aerobic vessel. The change in supernatant suspended solids concentration followed the same 
pattern (Figure 5.1-1). The organic loading (F/M ratio) is defined according to equation 3 in 
chapter 4.2. did not change with time. On the other hand, the initial settling velocity 
increased slightly with stirring time and the increase was larger for the aerobic (10-20%) than 
for the anaerobic (3-60/0) vessel (Figure 5.1 when a 1 litre cylinder is used for 
settling tests, the wall effects are significant and relatively large deviations between 
measurements can be found. This could explain the difference in settling velocity between the 
two vessels. In most experiments, the initial settling velocity increased with stirring time and 
it increased sometimes more for the vessel with a high concentration and sometimes more 
for the vessel with a low concentration. increase in initial settling velocity 
is probably a result of mechanical flocculation of the sludge. This has been reported elsewhere 
(Parker et aI, 1971; Wahlberg, 1992). 

24 



120 60 

100 50 
5 

'JJ 80 40 ~ 
~ ~SllSp. aerobic ~ 
:il 

60 30 ..... 
"0 ~SlISp. anaerobic .... 

Q.) :.s 
"0 -+-TlIrb. aerobic :.s c: 40 20 Q.) 

~TlIrb. anaerobic 
:... 

Q. = 'JJ ~ 
= 20 10 'J) 

0 0 

0,0 1.0 2,0 3,0 

Time [h] 

solids concentration versus time 

4 

3,5 

3 

2,5 
aerobic 

2 o anaerobic 
1,5 

1 
] 0,5 -oS 

0 -
0,0 1,0 2,0 3,0 